
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



3100 Alvin Devane Blvd, Suite 150
[...]
operated in the complete mix mode. The facility is located at 12217 Old Highway 20, Manor, 
in Travis County, Texas 78653. 

This application is for a renewal to discharge at an annual average flow of 2,000,000 gallons 
per day of treated domestic wastewater. 

Discharges from the facility are expected to contain five-day carbonaceous biochemical 

oxygen demand (CBOD5), total suspended solids (TSS), ammonia nitrogen (NH3-N), total 

phosphorus, and Escherichia coli. Additional potential pollutants are included in the Domestic 

Technical Report 1.0, Section 7. Pollutant Analysis of Treated Effluent and Domestic 

Worksheet 4.0 in the permit application package. Domestic wastewater is treated by an 

activated sludge process plant and the treatment units include bar screens, aeration basins, 

final clarifiers, sludge holding tanks, chlorine contact chambers and a dechlorination 

chamber. 

  



 

 

 

 

Texas Board of Professional Engineers and Land Surveyors Registration Nos. F-23290 & 10046100   

 

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 
pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo 
requerido por el Capítulo 39 del Código Administrativo de Texas 30. La información 
proporcionada en este resumen puede cambiar durante la revisión técnica de la solicitud y no 
son representaciones federales exigibles de la solicitud de permiso. 
 

El Distrito Municipal de Servicios Públicos No. 2 de Wilbarger Creek (CN601455900) opera la 

planta de tratamiento de aguas residuales MUD No. 2 de Wilbarger Creek (RN102178811), una 

planta de proceso de lodos activados que opera en el modo de mezcla completa. La 

instalación está ubicada en 12217 Old Highway 20, Manor, en el condado de Travis, Texas 

78653. 

 

Esta solicitud es para una renovación para descargar a un flujo promedio anual de 2,000,000 

de galones por día de aguas residuales domésticas tratadas. 

 

Se espera que las descargas de la instalación contengan demanda bioquímica de oxígeno 

carbonoso (CBOD5) de cinco días, sólidos suspendidos totales (TSS), nitrógeno amoniacal 

(NH3-N), fósforo total y Escherichia coli. Se incluyen contaminantes potenciales adicionales en 

el Informe Técnico Nacional 1.0, Sección 7. Análisis de Contaminantes del Efluente Tratado y 

Hoja de Trabajo Doméstico 4.0 en el paquete de solicitud de permiso. Las aguas residuales 

domésticas son tratadas mediante una planta de proceso de lodos activados y las unidades de 

tratamiento incluyen rejillas, balsas de aireación, clarificadores finales, tanques de retención 

de lodos, cámaras de contacto de cloro y una cámara de decloración. 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT C 
 

SUPPLEMENTAL PERMIT INFORMATION FORM  
 

WILBARGER CREEK MUD NO. 2 
TPDES RENEWAL 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

MAY 2024 
 
 



TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 17 of 22 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

FOR AGENCIES REVIEWING DOMESTIC  
TPDES WASTEWATER PERMIT APPLICATIONS 

 

This form applies to TPDES permit applications only. (Instructions, Page 53) 

The SPIF must be completed as a separate document. The TCEQ will mail a copy of the SPIF to 
each agency as required by the TCEQ agreement with EPA. If any of the items are not completely 
addressed or further information is needed, you will be contacted to provide the information 
before the permit is issued. Each item must be completely addressed.  

Do not refer to a response of any item in the permit application form. Each attachment must 
be provided with this form separately from the administrative report of the application. The 
application will not be declared administratively complete without this form being completed in 
its entirety including all attachments. 

The following applies to all applications: 

1. Permittee: Wilbarger Creek Municipal Utility District No. 2 

Permit No. WQ00 14189001 EPA ID No. TX 0122840 

Address of the project (or a location description that includes street/highway, city/vicinity, 
and county): 
12217 Old Highway 20, Manor in Travis County, TX 78653 

Provide the name, address, phone and fax number of an individual that can be contacted to 
answer specific questions about the property. 

Prefix (Mr., Ms., Miss): Mr. 

First and Last Name: Jonathan Nguyen  

Credential (P.E, P.G., Ph.D., etc.):      

Title: Permitting Specialist 

Mailing Address: 3100 Alvin Devane Blvd, Suite 150 

City, State, Zip Code: Austin, TX 78741 

TCEQ USE ONLY: 

Application type:  Renewal  Major Amendment  Minor Amendment  New 

County:   Segment Number:   

Admin Complete Date:   

Agency Receiving SPIF: 

  Texas Historical Commission   U.S. Fish and Wildlife 

  Texas Parks and Wildlife Department   U.S. Army Corps of Engineers 

 



TCEQ-10053 (06/28/2022) Municipal Wastewater Application Administrative Report Page 18 of 22 

Phone No.: 512-685-5156 Ext.:      Fax No.:      

E-mail Address: jnguyen@quiddity.com 

2. List the county in which the facility is located: Travis 

3. If the property is publicly owned and the owner is different than the permittee/applicant, 
please list the owner of the property. 
Owner is the permittee.  

4. Provide a description of the effluent discharge route. The discharge route must follow the flow 
of effluent from the point of discharge to the nearest major watercourse (from the point of 
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify 
the classified segment number.  

To an unnamed tributary, then to Wilbarger Creek, then to the Colorado River Above La 
Grange in Segment No. 1434 of the Colorado River Basin.  

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries 
plotted and a general location map showing the project area. Please highlight the discharge 
route from the point of discharge for a distance of one mile downstream. (This map is 
required in addition to the map in the administrative report). 

Provide original photographs of any structures 50 years or older on the property. 

Does your project involve any of the following? Check all that apply. 

☐   Proposed access roads, utility lines, construction easements 

☐   Visual effects that could damage or detract from a historic property’s integrity 

☒   Vibration effects during construction or as a result of project design 

☒   Additional phases of development that are planned for the future 

☐   Sealing caves, fractures, sinkholes, other karst features 

☐   Disturbance of vegetation or wetlands 

6. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing 
of caves, or other karst features): 
Approximately 2 acres will be used for future expansion.  

7. Describe existing disturbances, vegetation, and land use:  
Existing land use is for wastewater treatment plant.  

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR 
AMENDMENTS TO TPDES PERMITS 

8. List construction dates of all buildings and structures on the property: 
N/A 

9. Provide a brief history of the property, and name of the architect/builder, if known. 
N/A 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT D 
 

USGS MAP  
 

WILBARGER CREEK MUD NO. 2 
TPDES RENEWAL 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

MAY 2024 
 
 





 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT E 
 

TREATMENT UNITS AND TREATMENT PROCESS  
 

WILBARGER CREEK MUD NO. 2 
TPDES RENEWAL 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

MAY 2024 
 
 



 

3100 Alvin Devane Blvd, Suite 150 

Austin, Texas 78741 

Tel: 512.441.9493 

www.quiddity.com 

Texas Board of Professional Engineers and Land Surveyors Registration Nos. F-23290  & 10046100   

 

Attachment D – Treatment Units and Process 

Wilbarger Creek MUD No. 2 

TPDES Renewal 
 

Treatment Process: 

 

The Wilbarger Creek MUD No. 2 Wastewater Treatment Facility (WWTF) is an activated sludge single-stage 

nitrification process in the complete mix mode. Raw influent is pumped through the lift stations into the 

elevated concrete headworks. From the headworks, the influent goes through an existing rapid mix basin which 

then flows through the aeration basins and secondary clarifiers. From the clarifiers, the effluent goes through 

the tertiary filters and is then disinfected with bleach in the chlorine contact chambers and sodium bisulfate 

dechlorination chamber. From the dechlorination chamber, clean effluent is discharged through the outfall into 

an unnamed tributary. Waste activated sludge is pumped from the clarifiers to the sludge holding tank and then 

transported to another facility for processing.  

 

1.0 MGD Phase Treatment Units 

 

Treatment Unit Type Number of 

Units 

Dimensions (L x W x D) 

Aeration basin 2 2(47,232 ft3) 

Secondary clarifier 2 2(36 ft diameter) 

Tertiary filter 2 2(538 ft2) 

Chlorine contact basin 2 2(7,280 ft3) 

Dechlorination chamber 1 512 ft3 

Sludge holding tank 1 31,795 ft3 

 

2.0 MGD Phase Treatment Units 

 

Treatment Unit Type Number of 

Units 

Dimensions (L x W x D) 

Aeration basin 4 4(47,232 ft3) 

Secondary clarifier 4 4(36 ft diameter) 

Tertiary filter 2 2(538 ft2) 

Chlorine contact basin 2 2(7,280 ft3) 

Dechlorination chamber 1 512 ft3 

Sludge holding tank 1 31,795 ft3 

 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT F 
 

FLOW SCHEMATICS  
 

WILBARGER CREEK MUD NO. 2 
TPDES RENEWAL 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

MAY 2024 
 
 







 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT G 
 

SERVICE AREA MAP  
 

WILBARGER CREEK MUD NO. 2 
TPDES RENEWAL 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

MAY 2024 
 
 





 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT H 
 

JUSTIFICATION 
 

WILBARGER CREEK MUD NO. 2 
TPDES RENEWAL 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

MAY 2024 
 
 



 

3100 Alvin Devane Blvd, Suite 150 
Austin, Texas 78741 

Tel: 512.441.9493 
www.quiddity.com 

 

Texas Board of Professional Engineers and Land Surveyors Registration Nos. F-23290  & 10046100   
 

JUSTIFICATION FOR PLANT EXPANSION 
WILBARGER CREEK MUNICIPAL UTILITY DISTRICT NO. 2 

 
The Wilbarger Creek Municipal Utility District No. 2 Wastewater Treatment Facility 
serves Wilbarger Creek MUD No. 1, Wilbarger Creek MUD No. 2, Cottonwood Creek 
MUD No. 1, and Travis County MUD No. 2.  The plant is located at 12217 Old Highway 
20, Manor, Texas 78653. At build out, there will be 10,000 connections with a 
wastewater flow for each commercial connections at 200 gallons per day per 
connection.   
 
Following is the connection and flow projection to complete build out: 
 
 

Month-Year Total 

 connections flow (gpd) 

Jan-23 3,351 670,200 

Jan-24 3,663 732,600 

Jan-25 3,975 795,000 

Jan-26 4,287 857,400 

Jan-27 4,599 919,800 

Jan-28 4,885 977,000 

Jan-29 5,197 1,039,400 

Jan-30 5,509 1,101,800 

Jan-35 7,043 1,408,600 

Jan-40 8,577 1,715,400 

Jan-44 9,799 1,959,800 

Sep-44 10,000 2,000,000 

 
Following is the construction schedule for the current and final plant phases: 
 

Proposed flow Interim Final 

Design Flow (MGD) 1.00 2.00 

2-Hr Peak Flow (MGD) 2.00 4.00 

Date construction to commence -- 6/2026 

Date construction completed and discharge begins 9/2023 6/2028 

 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT I 
 

SUMMARY TRANSMITTAL APPROVAL 
 

WILBARGER CREEK MUD NO. 2 
TPDES RENEWAL 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

MAY 2024 
 
 







 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT J 
 

FINAL EFFLUENT ANALYSIS 
 

WILBARGER CREEK MUD NO. 2 
TPDES RENEWAL 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

MAY 2024 
 
 



BRYAN FACILITY

635 Phil Gramm Boulevard

Bryan, TX 77807

Phone: (979) 778-3707

Fax: (979) 778-3193

AUSTIN FACILITY

3512 Montopolis Dr. Suite A

Austin, TX 78744

Phone: (512) 301-9559

Fax: (512) 301-9552

5/31/24 15:01

H009373

Email information for report date:

Wilbarger Creek MUD No 2 S-1 co

Crossroads Util

2601 Forest Creek Dr

Round Rock, TX 78665-1232

Attn: Willie Childress

This report was approved by:

corp@aqua-techlabs.com www.aqua-techlabs.com

The results in this report apply only to the samples analyzed. This

analytical report must be reproduced in its entirety unless written

permission is granted by Aqua-Tech Laboratories, Inc.

wchildress@crossroadsus.com

Please contact us for your sampling needs or if

you have any questions. Some convenient

contacts are listed below. You can also access

your results and reports through our

ClientConnect � portal on our website

(www.aqua-techlabs.com).

For sampling questions:

samplingbryan@aqua-techlabs.com (Bryan area)

samplingaustin@aqua-techlabs.com (Austin area)

Thank you for your business,

reporting@aqua-techlabs.com (report questions)

Aqua-Tech values you as a customer and

encourages you to speak with our staff at

979-778-3707 or the above emails if you have

questions.

June M. Brien

Executive Technical Director

The analyses summarized in this report were performed by Aqua -Tech Laboratories, Inc. unless otherwise noted. Aqua-Tech

Laboratories, Inc. holds accreditation from the State of Texas in accordance with TNI and /or through the TCEQ Drinking Water

Commercial Laboratory Approval Program.

TNI accredited parameter.

Accreditation not offered by the State of Texas.

Approval through the TCEQ Drinking Water Commercial

Laboratory Approval Program.

Aqua-Tech Laboratories, Inc. is not accredited for this

parameter. It is reported on an informational basis only.

INF

DWP

NEL

The following abbreviations indicate certification status:

Subcontracted data summarized in this report is indicated by "Sub" in the Lab column.

The Sample Quantitation Limit is the value below which the parameter cannot reliably be detected. The SQL

includes all sample preparations, dilutions and / or concentrations.

SQL

Results with the "dry" unit designation are reported on a "dry weight" basis.dry

Percent Recovery.% R

Relative Percent Difference.RPD

Not Reported.NR

All samples are reported on an "as received" basis unless the designation "dry" is added to the reported unit.

Copies of Aqua-Tech Laboratories, Inc. procedures and individual sampling plans are available upon request. Note that

samples are collected by Aqua-Tech Laboratories, Inc. personnel unless otherwise noted in the "Sample Collected" field of this

report as "Client" or "CLT".

Samples included in this report were received in acceptable condition according to Aqua -Tech Laboratories, Inc. procedures

and 40 CFR, Chapter I, Subchapter D, Part 136.3, TABLE II. - Required containers, preservation techniques, and holding

times, unless otherwise noted in this report.

General Definitions:

MDL The Method Detection Limit is the lowest theoretical value that is statistically different from zero for a specific

method, taking into account all preparation steps and instrument settings.

Adj MDL The Adjusted Method Detection Limit is the MDL value adjusted for any sample dilutions or concentrations .

TCEQ Lab ID T104704371

All reports, raw data, and associated quality control data are kept on file for 10 years before being destroyed. Any client that

would like copies of records must contact Aqua-Tech Laboratories, Inc. no later than six months prior to the scheduled

disposal. An administrative fee for retrieval and distribution will apply.

Record Retention:

June M. Brien, Technical Director

Certificate: T104704371-23-27

ANR

Page 1 of 9 H009373_1 ATL 050724 FIN_ls 05 31 24 1501



















BRYAN FACILITY

635 Phil Gramm Boulevard

Bryan, TX 77807

Phone: (979) 778-3707

Fax: (979) 778-3193

AUSTIN FACILITY

3512 Montopolis Dr. Suite A

Austin, TX 78744

Phone: (512) 301-9559

Fax: (512) 301-9552

5/1/24 18:09

H010181

Email information for report date:

Wilbarger Creek MUD No 2 S-1 co

Crossroads Util

2601 Forest Creek Dr

Round Rock, TX 78665-1232

Attn: Willie Childress

This report was approved by:

corp@aqua-techlabs.com www.aqua-techlabs.com